
Model No.5603R CIRCULAR SAW 165MM



Model No.5603R CIRCULAR SAW 165MM

Item 
No. Parts No. Description

Interc
hang
eabilit
y

Q'ty New/
/∕ld Note1 NoteO

00O OO231141 INN-R ELANF- 20 1 G

00O41 OO232042 INN-R ELANF- 20 * 1

003 X6115643 R-9AININF RINF S420 1

002 3165XT40 SAE-98 C/∕Y-R 1 G

00241 3165XT40 SAE-98 C/∕Y-R /∕ 1

005 O31VXV4O 9-NSI/∕N SPRINF 2 1 G

00541 O31T224X 9-NSI/∕N SPRINF 2 7 1

006 3166T34X <-ARINF </∕* 1 G

00641 316TT24X <-ARINF </∕* * 1 G

0064O 31V26X42 <-ARINF </∕* S 1

00V O111OX4X <ALL <-ARINF 6O01DDW 1 G

00V41 O11OOV4X <ALL <-ARINF 600ODDW * 1 G

00V4O O11O364T <ALL <-ARINF 600ODDW /∕ 1

00T O6V1O643 ELA9 WASB-R OO 1

00X OT5T3140 <-ARINF R-9AIN-R 1X432 1

010 3OO6V54T SPINDL- 1 G

01041 3OOXOO4V SPINDL- * 1

011 O520114X W/∕/∕DRUEE H-8 2 1 G

01O OO62O54O B-LICAL F-AR 21 1 G

01O41 OO62V24X B-LICAL F-AR 21 * 1

013 O6V11T4O ELA9 WASB-R 6 1 G

012 O1101X46 <ALL <-ARINF 6O6 1 G

01241 O1103240 <ALL <-ARINF 60T * 1

015 O650324O K C/∕UN9-RSUNH B-AD SCR-W 
M5*16

O G

01541 O65D2X43 KC/∕UN9-RSUNH B-AD SCR-W M
5*16

/∕ O

016 21523T40 R/∕LL-R O0 O

01V 21523V4O R/∕LL-R PIN 6 O

01T OO230642 /∕U9-R ELANF- 20 1 G

01T41 OO233T41 /∕U9-R ELANF- 20 * 1

01X O660O24T B-*. S/∕CH-9 B-AD </∕L9 M6*O0 1 G

01X41 O6613X41 B-*. S/∕CH-9 B-AD </∕L9 M6*16 * 1

0O0 T1X06241 MAHI9A MARH 1

0O1 XOO31O40 B-*. S/∕CH-9 B-AD </∕L9 M6*1O 1

0OO O6602O46 9APPINF SCR-W <IND C9 2*O0 3

0O3 3166TV41 <LAD- CAS- C/∕Y-R 1 G

0O341 3166TV41 <LAD- CAS- C/∕Y-R /∕ 1

0O2 15O2VV46 <LAD- CAS- C/∕MPL-9- 1 G

D10 INC. 35

0O241 15O52V41 <LAD- CAS- C/∕MPL-9- * 1 G

D10 INC. 35

0O24O 15O52V41 <LAD- CAS- C/∕MPL-9- /∕ 1

D10 INC. 35

0O5 O330XO46 C/∕MPR-SSI/∕N SPRINF 5 1

0O6 O111OX4X <ALL <-ARINF 6O01DDW 1

0OV 3221124T SBAE9 L/∕CH 1

0OT O21TV64T EAN V6 1



0OXC+ 516OO345 ARMA9UR- ASS'8 OO0Y 1

D10 INC. O6_OT_31_3O

030 21550345 <AEEL- PLA9- 1

031 6T16O545 INSULA9I/∕N WASB-R 1

03O O1103146 <ALL <-ARINF 60TLL< 1 G

03O41 O1000542 <ALL <-ARINF 60TDDW * 1

033C+ 632O3341 EI-LD OO0Y 1

032 63O5034O SUPP/∕R9 C/∕MPL-9- 1 G

03241 135VX341 SUPP/∕R9 ASS'8 * 1

C10 6520O04O RINF 9-RMINAL O

CO0 65250146 C/∕NN-C9/∕R P41.O5 O

035 O6300543 RU<<-R PIN 6 1

036A+ O6611045 9APPINF SCR-W ELANF- PE5*60 O G

036A1 O660224O 9APPINF SCR-W 5*60 /∕ O

03V OVOO3045 L-Y-R 52 1

03T O31X5540 RINF SPRINF 1O 1

03X O5O1324V B-*. NU9 MT 1

020A+ O6611143 9APPINF SCR-W ELANF- PE 5*O
5

5 G

020A1 O660214T 9APPINF SCR-W 5*O5 /∕ 5

021 1TO6V54T BANDL- S-9 1

D10 INC. 56

02OA+ T5TO3143 NAM- PLA9- 5603R 1

023 21523X4T SWI9CB L-Y-R 1

022 651XOO43 SWI9CB 9FV1< 1

025 O31O3042 C/∕MPR-SSI/∕N SPRINF 2 1

026A+ O661O140 9APPINF SCR-W ELANF- PE 2*1
T

O G

026A1 O65XX546 9APPINF SCR-W 2*1T /∕ O

02V<+ 6TV0634X C/∕RD CLAMP 1 G

02V<1 6TV05O42 S9RAIN R-LI-E * 1

02T 21522043 L/∕CH4/∕EE <U99/∕N 1

02X<+ 62511T46 N/∕IS- SUPPR-SS/∕R 1 G

02X<1 62512O4X N/∕IS- SUPPR-SS/∕R /∕ 1

050A+ 6TO52046 C/∕RD FUARD X.34X0 1

051M
+

665T6543 P/∕W-R SUPPL8 C/∕RD 1.04O4O.5 1

05O O6O51145 RU<<-R SL--Y- 6 1

053 O6601X41 CAP SQUAR- N-CH </∕L9 MT*XT 1

052 O53VT343 ELA9 WASB-R 6 1

055 1650X345 RIYINF HNIE- 1

056 1TO6V54T BANDL- S-9 1

D10 INC. 21

05V 33123O43 PIP- X 1

05T X21O0140 ELA9 WASB-R T 1

05X O5O6O240 WINF NU9 M6 1

060 X211514X ELA9 WASB-R 6 1

061 X51O0246 SPRINF PIN 6416 1

06O XO133O41 B-*. </∕L9 M6*O0 1

063 3165XV4O D-P9B FUID- 1

062 15XV124X M/∕9/∕R B/∕USINF C/∕MPL-9- 1

C10 623V524O <RUSB B/∕LD-R O G



C11 623V0T4X <RUSB B/∕LD-R 5411 /∕ O

065 X11OVT4X PAN B-AD SCR-W M5*55 3

066 1X1X634O CAR</∕N <RUSB C<4303 1 G

06641 1X2XX646 CAR</∕N <RUSB S-9 C<4303 /∕ 1

06V 623V5040 <RUSB B/∕LD-R CAP V411 O

06T XO133O41 B-*. </∕L9 M6*O0 1

06X 2152234V ANFULAR PLA9- FUID- 1

0V0 O51TTV45 SCR-W M6*10 1 G

0V041 O65VO545 WINF </∕L9 M6*10 /∕ 1

0V1 X211514X ELA9 WASB-R 6 1

0VO O5O6O240 WINF NU9 M6 1

0V3A+ O661O140 9APPINF SCR-W ELANF- PE 2*1
T

O G

0V3A1 O65XX546 9APPINF SCR-W 2*1T /∕ O

0V2 O566X04X PIN 10 1

0V5 16335T4X <AS- 1 G

0V541 16335T4X <AS- /∕ 1

0V6 O660O642 9APPINF SCR-W <IND C9 2*1O O

0VV O1356045 /∕ RINF 22 1

A01 16510T4T FUID- RUL- 1

A0O VT3O034T B-*. WR-NCB 5 1

A03 <40OX1V 9.C.9.SAW <LAD- 165MM 1

-03 1XO2O043 ,/∕IN9 1

C10 O660O642 9APPINF SCR-W <IND C9 2*1O O

E01 1XX12040 FUID- RAIL 1000 S-9 1

E03 1XO50545 FUID- RAIL ADAP9-R 1

E02 1XO51640 FUID- RAIL 0

-02 TO26064T PLAS9IC CARR8INF CAS- 1 G

C10 1T333643 LA9CB S-9 1 G

-0241 TO2X624O PLAS9IC CARR8INF CAS- S 1

C10 16OOV14T LA9CB O

CO0 250XX041 BANDL- 1

-05 T3VV024X INN-R 9RA8 S 1

Please state Parts No. when yoJr order. Print Date 10/06/O0O3


